*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

eﬁ%@‘?"""/

PAR T S L I S 7T

SC /75

PARTS NO.3570 9810 000 09/07/06



S
@RENT-ALL

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

SC75

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

000B

010A

050A

060A

060B

070A

070B

100A

120A

160A

200A

210A

250A

300B

310A

320A

350A

400A

420A

450A

460A

H K

CONTENS
T2 ENGINE crtseertssennteseatossatsasastssentsssessosasssasnsssnenss 1
v arbha— ENGINE CONTROL -ecreeeerecacsanaeesaaesanacss 2
s>7 (EWN - CE) (USA ~NO.7300557) FUEL TANK---ccrreeeeeeeeees 3
Ty (FT)
ELECTRIC ( DUMP ing ) sreereereeeeeeeeaeeuaeeuieeeaeeuanns 4—5
Ty ([EEF 7))
ELECTRIC ( Slewing & Dumping ) soeeeereeeeeeeeees 6—7

N A (FT)

ELECTRIC WIRING( Dumplng ) ............................. 8
N A (RS T
ELECTRIC WIRING ( Slewing & Dumping ) sceeeeee: 9

TL—h (X T7)

FRAME ( DUMD i N g ) rreeerserennseeanetetuiieeetiiteiiieeinaes 10
A= (FT)

COVER ( DUMP i N g ) #rrrrrrennssennnetetuinteetiintiiieieiineeenns 11
Jj8— (([BREZ 7))

COVER( Slewing & Dumping ) ............................. 12
Sl gy TRANSMI SSTON-  eeereereereaaeteeeteetaataeeceseaannaneesns 13
TV o+ 2Ry Yr ROLLER + IDLER-:ccceeceeceecees. 14—15

R g 27502y POWER L INE teteteecettettttettiiiiiiiiieieaenn. 16

Yyaylsi— STEERING LEVER (-No.7301401) ««cceeceeeee 17—18

75w FLN— CLUTCH LEVER " ccceeeeeeeaeaatatttttttttttttenaannnns 19

TL—F%1 3% BRAKE LEVER: tteeeeeeeeetttttttttttttttttttttttnnnns 20

Sl A N N O SRR R R R R R R R R 21

Ny b ( TIRFv 7 - HT )

BUCKET ( PLASTIC *DUmMpPineg ) sreeereeereerenseesaeeciaenns 29

Nryh (RF—)L e FT )

BUCKET ( STEEL *DUMP i Ng ) rrerreerrreeeenmneeeineeene. 23

ANy b ([EREZ )

BUCKET ( Slewing & DuUmping ) seeeeeeesereceeceaeenacns 24

B—rT—T) (([ElEZ 7))

Turn Table ( Slewing & Dumping ) seoceeceerceeeeens 25

E-1 14/11/10



R
@RENT-ALL

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

3570

35670

3570

SC75

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

500A

500D

500E

520A

510A

530A

600A

610A

6 20A

650A

H N
CONTENS

~—27 ( USA-TIRF w7 - Ho7 )
MARK ( USA:PLASTIC::Dumping ) ceeceeeeceeceeces 26—27
~—7 (( USA+RF—)L-HT )

MARK ( USA-*STEEL :Dumping ) seeeeeeeeeeeeeeeeeens 28—929
~—7 ( USA-[Efzx 7 )

MARK ( USA:Slewing & Dumping ) seeeeeeeerees 30—31
~—7 ([ ERN-F7 )

MARK ( Domestic DUmping ) seeeeeeeseeseesenecueceaannn. 39
77k ((USA ) ACCESORIES ( USA ) sreeeeeeceececeen. 33
77ty (([EHN ) ACCESORIES ( Domestic ) seeeeeeees: 34
FANE 7 HYDRAULIC TANK ( [EHHN/CE ) ceeeeeeeeeeeeeen. 35

a7y KT (BT )

HYDRAULIC SYSTEM ( Dumping ) cceerreeceecceecens 36—38
aFINAHy (BT )
HYDRAULIC LINE ( Dumping ) ............................. 39

a7y R ([EHRZ )

HYDRAULIC SYSTEM ( Slewing & Dumping ) ++40—42

660A

540A

510B

050B

500F

600B

4608

300B

aTINATry (RREX T )

HYDRAULIC LINE ( Slewing & Dumping ) +-+-43—44
~—27 ( CE7I9RAF w7 X7 )

MARK ( CE:PLASTIC+ Dumping ) ......................... 45

77k ( CE ) ACCESORIES ( CE ) sreererreceecnancnnn. 46

4% 7(USA NO.7300558~) FUEL TANK ( EPAEVAP certified)------ 47

~—2 ( CE+2xF—n %7 ) SC75RCB2CE

MARK ( CE+STEEL :DuUmMpP ing ) seeeeeeeeereessseeeeeecnn. 48

AA %7 (USA NO.7300558~ )

HYDRAULIC TANK( EPAEVAP certified) ««rrrererrerereseeeeneenn. 49

=T =7/ ([ElEX 7 ) CE

Turn Table ( Slewing & Dumping CE ) seceeeceees 50

Yyagloi— STEERING LEVER ( No.7301402- ) «cceceeeeee: 51— 52
E-2 14/11/10



@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 000B =¥ ENGINE

RH HBRES |HREW x| & <F = W A 5 i® =
#
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 | 3570 0001 000 |IvY°Y  |ENGINE 1 |EH650DC7040 ~NO0.7300557
1 | 3570 0003 000 |IvY'v  |ENGINE 1 |EH650DC7043 | B [NO.7300558 ~ INEHRHI(E N - CELLR)
2 | K814 0110 040 [F'ILF  [BOLT 4 |M10 X 40(8T)
3 | F301 0110 000 [F3yb NUT 4 [M10
4 | 3570 0006 000 (7" PULLEY 1
5 | 3570 0008 000 |7'77vk [BRACKET 1
6 | K110 0108 016 [Fk'JILF  |[BOLT 4 |M8 X 16(4T)
7 | 3570 0011 001 |[A'—% BASE 1
8 [ 3611 0103 000 [+ v3 A|RUBBER 4
9 | 0350 0140 822 |PW WASHERPLAIN| 4 [8x22x1.6
10 | F301 0108 000 |FFyh NUT 8 [m8
11 | 3640 6034 000 [T/l ADAPTER 1 |1034-06
12 | 3570 0021 000 [h—2 HOSE 1
13 | 3570 0027 000 |7°7vb  [BRACKET 1
14 | 0050 2110 083 [9507° CLAMP 1
80 | ZR0401140030 |7°5%" PLUG 1 |040-11400-30
90 | ZR0211140020 |h' A4y |GASKET 1 |021-11400-20

SC75

11/08/29




@@ *Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 010A = Yr=arhu—/L ENGINE CONTROL

R WRES BB Fm % B # < |E W A 5 % B =
f#
ic
NO. PART NO. PART NAME | Q'ty [ DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3570 0101 000 |7°L—F PLATE 1
2 | 35331165000 [5'1)y7° GRIP 1
3 | 53130103 000 [#5/\'% SPRING 2
4 | 0350 0151 226 [PW WASHERPLAIN| 2 [12x26x23
5 | A301 0112 001 [Fvk NUT 1 |M12
6 | A301 0112 003 [Fvk NUT 1 |M12
7 | 5304 0209 000 |74¥— WIRE 1
8 | 0562 0106 017 [k574%EY PIN,CLEVIS 1
9 | 03500130 613 [PW WASHERPLAIN| 1 [6x13x1.0
10 | 0523 0106 000 [AFvy7'E™Y PIN SNAP 1 16
11 | 3707 0103 000 |27°)v%" SPRING 1
12 | 3516 0203 000 |F3a-474%- WIRE 1
14 | A110 0108 035 [#'JLb BOLT 1 [M8x35
15 | A301 0108 003 |+ NUT 1 |M8
16 | 0050 2110 083 |95v7° CLAMP 1

SC75 —2— 09/07/06



@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 050A % 7 (HWN-CE) (USA

~NO.7300557)

—Q

FUEL TANK

Re| #MEES iR =R ) E#% 2 < |E W A5 # 5 &=
#a
i

NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3570 0502 002 |44 TANK 1 - NO.7300614
1 | 3570 0502 003 |44 TANK 1 D |NO.7300615 — USAB&L
2 | K110 0108 016 |Fi'JLk BOLT 4 [Mm8x16

3 | 53100341 000 [¥vy7’ CAP 1 - NO.7300614

3 | 3570 0507 000 [¥+y7° CAP 1 D |NO.7300615 — USARRL
4 | 5310 0343 000 |74)L4— FILTER 1 - NO.7300614

4 | 3570 0535 000 |74)L4— FILTER 1 D |NO.7300615 — USABRL
5 | 0833 0001 200 [-ILT7Yo% WASHER 1 |SW-12

6 | K712 0112 020 |Fi'Jbb BOLT 1 |M12%20(7T)
7 | 3570 0515 000 |H—2 HOSE 1 |L=650

8 | 0050 1100 130 [Hh—RN UM HOSE BAND 4

9 | 5229 0215 000 [+ 4 SENSOR 1

10 | A242 0105 010 [FA 3% SCREW 5 |M5x10

11 | K700 0106 016 |Fiv'ILF BOLT 1 |M6Xx16(7T)

12 | F300 0106 000 |F+vk NUT 1 |M6

13 | 3673 0522 000 [H—2 HOSE 1

30 | ZR0642009500 [71—T)L 745~ FUEL STRAINE| 1 |064-20095-00 Iy VER G

SC75 —3— 12/10/03




@ RENT-ALL

3570 060A TvVo (X))

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
ELECTRIC ( Dumping

)

Re| BBaRES BB Es%l & -~ |E 1] B &
#
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
1 | 3705 3901 000 |/n'yT") BATTERY 1 |40B19R
2 | 3566 0215 000 |7°L—F PLATE 1
3 | 5201 0203 000 |N'yT!)—t)Yhk' L [BOLT 2
4 | 0350 0140 618 [PW WASHERPLAIN| 2 [6X18X%1.6
5 | A300 0106 001 [+vk NUT 4 [m6
6 | 3714 0493 000 (507 LAMP 1
7 | 5310 0208 000 |A1vF SWITCH 1
8 | F204 0105 016 [#AZA SCREW 2 |[M5x16
9 | 3672 0526 000 |A—% METER 1
10 | 4201 0302 000 |[HK—YA{vF SWICTH 1
11 | 5314 0205 000 |-y HORN 1
12 | K700 0106 014 [Fi'JLh BOLT 6 |M6x14(7T)
13 | 3714 0491 000 |YJL— RELAY 3
14 | H242 0106 016 [FA+AZB SCREW 4 [M6x16
15 | 3652 0631 000 |[FB7 F4yk BRACKET 1
16 | 3570 0611 000 |7°F4yh BRACKET 2
17 | 3677 0616 000 |24y F SWITCH 1
18 | F300 0103 001 |[F+yk NUT 4 [m3
19 | F242 0103 020 |FA£LRA SCREW 4 |M3x20
20 | 3654 0165 000 |7—%v9'7V7'ASSY [LAMP 1
20-1| 0980 8121 844 |7 BULB 1 |12vi18.4w
21 | K710 0108 025 |[Fi JLb BOLT 1 |M8x25(7T)
22 | A301 0108 003 |Fvb NUT 1 |M8
23 | F301 0108 000 [F+vk NUT 2 [m8
24 | A360 0100 802 [sw WASHER 1 |M8
SC75 —4— 10/09/08




@RENT-ALL

3570 060A TvVo (X))

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
ELECTRIC ( Dumping

)

R MEES B R & R B & FH A5 #% B &
2l
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
25 | 3670 0511 000 [A4y¥F SWITCH 1
25-1] 3669 0621 300 |+— KEY 1
26 | 3672 0552 000 [4—3F ) TERMINAL 1
27 | 5229 0608 000 [¥+v7° CAP 1
28 | 3570 0615 000 |[7'7%vk BRACKET 1
29 | K110 0108 016 [F'JLb BOLT 2 |M8 X% 16(4T)
30 | H242 0105 016 [FA'tLAB SCREW 2 |[M5x%16
31 | 3714 8075 000 [YJL— RELAY 1
32 | F300 0105 001 [FFyk NUT 2 |M5
SC75 —5— 10/09/08




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 060B TvYv ([EMsZ 7)) ELECTRIC ( Slewing & Dumping )
// - NO.7300493 ™ P N
4. 4341
)
R HaES EILEE2R B # <t " B A5 % " &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 3705 3901 000 |/ 'yT! BATTERY 1 |40B19R
2 3566 0215 000 |7°'L—h PLATE 1
3 5201 0203 000 |/ 'yTY—=bYYak Ibh BOLT 2
4 0350 0140 618 |PW WASHER PLAIN 2 |6x18%1.6
5 A300 0106 001 |Fvb NUT 4 M6
6 3714 0493 000 |57 LAMP 1
7 5310 0208 000 |R{v¥F SWITCH 1
8 F204 0105 016 |ZARA SCREW 2 |M5x16
9 3672 0526 000 |*—% METER 1
10 | 4201 0302 000 |H—YR1yF SWICTH 1
11 | 5314 0205 000 |fi—Y HORN 1
12 | K700 0106 014 |[F#' b BOLT 6 |M6x14(7T)
13 | 3714 0491 000 |L— RELAY 5
14 | H242 0106 016 |FA ¥ LAB SCREW 6 |M6Xx16
15 | 3652 0631 000 [FB7'34vk BRACKET 1
16 | 3570 0611 000 |7°3%vb BRACKET 2
17 | 3677 0616 000 |R1yF SWITCH 1
18 ]| F300 0103 001 |FFvb NUT 8 |M3 - NO.7300493
18 ]| F300 0103 001 |FFvb NUT 4 M3 D |NO.7300494 -
19 | F242 0103 020 |FAELRA SCREW 8 |M3x20 - NO.7300493
19 | F242 0103 020 |FAFLRA SCREW 4 |M3x20 D |NO.7300494 -
20 | 3570 0613 000 |5Y7°ASSY LAMP 1
20-1
21 | 5332 0205 000 |R{1v¥F SWITCH 1 |M8x25(7T)
22 | 5332 0207 000 |7°'L—} PLATE 1 |M8
23 | F301 0108 000 |F}yh NUT 1 |M8
SC75 —6— 11/10/05




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 060B TvYv ([EMsZ 7)) ELECTRIC ( Slewing & Dumping )
// - NO.7300493 ™ P N
4. 4341
)
R HaES EILEE2R B # <t " B A5 % " &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
25 | 3670 0511 000 |R{1v¥F SWITCH 1
25-1| 3669 0621 300 |*¥— KEY 1
26 | 3672 0552 000 |4—3F) TERMINAL 1
27 | 5229 0608 000 |¥+v7’ CAP 1
28 | 3570 0617 000 |7°J4yh BRACKET 1
29 | K110 0108 016 |Fi'JLb BOLT 2 |M8x 16(4T)
30 | H242 0105 016 |FAtLAB SCREW 2 |M5x16
31 ] 3714 8075 000 |Y)L— RELAY 1
32 | F300 0105 001 |F}yk NUT 2 |M5
33 | 3570 0621 000 |7°J4yh BRACKET 1 D | - NO.7300493
34 | 35700625 000 |Ln'— LEVER 1 D | - NO.7300493
35 | 5310 4155 000 |5"Yy7° GRIP 1 D | - NO.7300493
36 | 5304 3209 000 |R77vY SPRING 1 D | - NO.7300493
37 | 0350 0161 630 |PW WASHER 1 |16 x30x3.0 D | - NO.7300493
38 | 05200132032 |7ty PIN SPLIT 1 3.2x32 D | - NO.7300493
39 | 3668 0603 000 |R{vF SWITCH 2 - NO.7300493
39 | 5116 0662 000 |R{1v¥F SWITCH 1 D |NO.7300494 -
40 | 6120 2833 000 |RbyiN'— STTOPER 1 D | - NO.7300493
41 ] 3537 1321 000 |7'F4vb BRACKET 1 D | - NO.7300493
42 | 3537 1325 000 |1UYaL—4% INSULATOR 1 D | - NO.7300493
43 | 5116 0685 000 |A4vF SWITCH 3
44 | H242 0104 035 |FA¥LAB SCREW 6 |M4X35
45 | F300 0104 001 |F¥vb NUT 6 |M4
46 ]| 3570 0631 000 |7'F4vk BRACKET 1
47 ] 3570 0635 000 |7'F4vk BRACKET 2
48 | K710 0108 020 |F7RJL BOLT 6 |M8x20(7T)
SC75 —7— 11/10/05




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 070A »n—xx (#v7) ELECTRIC WIRING ( Dumping )

Re| HBaRES BB Bl & -~ |E ] B &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
1 | 3570 0702 000 |[n—%2Z HARNESS 1
1-1 [ 0980 1003 002 |F1—R FUSE 1 [30A
1-2 | 0980 1000 502 |F1—R FUSE,BLADE 3 [5A
2 | 0980 7201 003 [7°523-F PLUS CODE 1 |20-L1000
3 | 3643 0217 000 [v1+R3—} WIRE 1
4 | 3522 0231 000 |v{FR3I-} MINUSCODE 1
5 | 3522 0238 100 |[4y7"44F TAPTIGHT 3
6 | 3677 0703 000 [—%Z HARNESS 1 HORN
7 | 3570 0705 000 [N—%2Z HARNESS 1 LIGHT
8 | 3712 0315000 [4!)y7’ CLIP 1
9 | 3715 0425 000 |[WUL BAND 4
10 | 3513 3131 000 |7 FAFYIN UM BAND 2
11 | 3637 0254 000 [7°5AFyHV UK CLAMP 2
12 | 5210 0099 100 |SKN4U% — BAND 2
13 | K110 0108 016 [Fi'ILF BOLT 1 |M8x16(4T)
SC75 —8— 10/09/08




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

35670 070B

N3 A (RS T)
ELECTRIC WIRING ( Slewing & Dumping )

R HmES EBER A TR B & H = % &
#
{3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ uP TO SERIAL NO. | REMARKS
1 | 3570 0712 000 |n—%A( AMY) HARNESS 1 - NO.7300493
1| 3570 0712 001 |n—%A( AMY) HARNESS 1 D [NO.7300494 -
1-1 | 0980 1003 002 |Ea1—2R" FUSE 1 |30A
1-2 | 0980 1000 502 |Ea—2 FUSE,BLADE 4 |5A
1-3 | 0980 1001 002 |E1—2R FUSE 2 |10A
2 | 0980 7201 003 |7°7A3—} PLUS CODE 1 ]20-L1000
3 | 3643 0217 000 |v4FAI-} WIRE 1
4 | 3522 0231 000 |v{FAI-} MINUSCODE 1
5 | 3522 0238 100 |4y7754b TAPTIGHT 3
6 | 3712 0315000 |9y7° CLIP 3
7 | 3715 0425 000 |NUK BAND 4
8 | 35133131 000 |7 FAFYIN VN BAND 2
9 | 3637 0254 000 |7°FAFYIN UF BAND 1
10 | 5210 0099 100 |SKN'1v% - BAND 2
11 | K110 0108 016 JF#"ILb BOLT 1 |M8x 16(4T)
12 | 0050 2108 083 |9507° CLAMP 3 |L8o
13 | F301 0108 000 |FFyk NUT 2 |ms
14 | 3570 0713 000 |n—%A( R49F) HARNESS 3
SC75 —9— 11/10/05




@RENT-ALL

3570

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
FRAME ( Dumping

100A ZlL—Ah (HX7)

)

Re| HeES ERem AR E%l & s |E W A 5 B =
#a
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
2 | 3677 1141 000 |5/v— RUBBER 2
3 | 0562 0108 022 |E5743EY PIN 4 |pgx22
4 | 05230108 000 [2+y7t Y PIN SNAP 4 18
5 | 3570 1091 000 |7°L—F PLATE 1
6 | 0350 0151 226 |PW WASHERPLAIN[ 6 [12x26x2.3
7 | A351 0112 002 |UFyk U-NUT 1 |M12
8 | 3611 8001 000 |/N'FUATAb WEIGHT 1
9 | A114 0112 060 | b BOLT 2 |M12x60
10 | F301 0112 000 |FFyk NUT 2 |M12
SC75 —10— 10/09/08




@RENT-ALL

3570

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
COVER ( Dumping

120A H— (F7)

)

RH| #HEES BB FR Es% % <~ |E W A5 B =
2
ic
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3570 1201 000 |V L—)L HANDRAIL 1 ~NO0.7300315
1 | 3570 1201 001 |AUFL—)L HANDRAIL 1 D |NO.7300316~N0.7300603
1 | 3570 1201 002 |A\UFL—)b HANDRAIL 1 D |NO.7300604~
2 | 3570 1214 000 [hn'— COVER 1 ~NO.7300105
2 | 3570 1214 001 [hn'— COVER 1 C |N0.7300106~
3 | 3570 1215 000 [hn'— COVER 1 ~NO.7300315
3 | 3570 1215 001 [hn'— COVER 1 D |NO.7300316~
4 | 3570 1221 000 |hn'— COVER 1
5 | 3570 1222 000 |[hn'— COVER 1
6 | 3655 1838 000 [H'AR7"5 SPRING,GAS 1 D |NO.7300316~
7 | 3570 1259 000 |7°L—F PLATE 1 D |NO.7300316~N0.7300603
7 | 3570 1259 001 |7°L—F PLATE 1 D |NO.7300604~
8 | 3570 1236 000 [ 4L PANEL 1 ~NO0.7300493
8 | 3570 1236 001 [ 4L PANEL 1 D |NO.7300494~
9 | 3570 1237 000 [7'L—F PLATE 1 ~N0.7300389
9 | 3570 1237 001 [7'L—F PLATE 1 D |NO.7300390~
10 | 3570 1241 000 [7'L—F PLATE 1
11 | 3570 1242 000 [7'5yb BRACKET 1
12 | 3570 1245 000 | 7'5yb BRACKET 1
13 | 3570 1246 000 [17°M/—5— INSULATOR 2
14 | 3570 1248 000 [{1vV1L—4 INSULATOR 2
15 | 3606 4024 000 |+ AT L RUBBER 2 [B-7 ~NO.7300493
15 | 3668 1335 000 [ ILMT LY%) BOLT 2 D |NO.7300494~
16 | 3570 1255 000 |5vF LATCH 1
17 | K710 0110 020 |Fik'JLk BOLT 8 [M10x20(7T)
SC75 —11— 12/07/26




@RENT-ALL

3570

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
COVER ( Dumping )

120A

HR—= (FT)

RH| #M@EES GILEE=E 0 E%| & < |E @ R 5 w %
23
k3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION [R/P| FROM ~ UP TO SERIAL NO.| REMARKS
18 | K710 0108 012 [Fik'Jbb BOLT 31 |[M8x12(7T)
19 | K710 0108 020 [Fik'Jbb BOLT 8 [M8x20(7T)
20 | K700 0106 016 |Fi vt BOLT 4 |M6X16(7T)
21 | F301 0108 000 |Ffyhk NUT 6 |M8
23 | 3570 1252 000 |7°L—F PLATE 1
24 | 3570 1257 000 |{v¥ab—4% INSULATOR 1 ~NO.7300105
24 | 3570 1257 001 |{v¥ab—% INSULATOR 1 C [NO.7300106~
25 | 3570 1261 000 |k)A TRIM 1
26 | A351 0110 002 |Utyhk NUT 2 _[M10
27 | 5310 3531 000 |Y—=NiyHR BOX 1
28 | 0350 0140 822 |PW WASHER 2 18x22%23
29 | 3570 1263 000 |Vyk MAT 1 D |NO.7300454~
30 | 3661 1457 100 |9)y7 CLIP 2 D |NO.7300454~
31 [ A301 0108 003 |Fvk NUT 2 _|M8 D |NO.7300494~
32 | 3570 1265 000 [1°L1% RUBBER 1 D |NO.7300494~
33 | 3570 1266 000 |7'L—} PLATE 1 D |NO.7300494~
90 [ 3570 1227 000 [AyM ROD 1 D |~NO.7300315
91 [ 3535 4059 000 |fILG - Holder 1 D |~NO.7300315
92 [ A300 0106 001 |Fvb NUT 2 _|M6 D |~NO.7300315
SC75 —11-2— 15/02/16




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

35670 200A

Ivyvary TRANSMISSION

19
Rl HaRES BB B = FH B A5 B & =
#
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
1 | 7107 000D 000 [3y¥3VASSY TRANSMISSION 1 |HT133D - NO.7301401
1 | 7107 000D 001 [3y3VASSY TRANSMISSION 1 |HT133D D |NO.7301402 -
2 | 3628 2001 000 |UK'JLk U-BOLT 2
3 | 3646 2004 000 |27 Ahyb SPROCKET 2
4 | 3667 2005 000 [¥4 SHIM 2
5 | 0350 0151 226 |PW WASHER, PLAIN 4 [12x26x2.3
6 | A301 0112 001 |Fvk NUT 4 |M12
7 | A301 0112 003 |Fvh NUT 4 |M12
8 | A114 0110 090 |& )L+ BOLT 1 [M10x90x 26
9 | 0350 0151 026 |PW WASHER, PLAIN 2 [10x26x2.3
10 | A301 0110 001 |Fvhk NUT 1 |m10
11 | A301 0110 003 |Fvk NUT 1 |m10
12 | 0350 0172 055 |PW WASHER, PLAIN 2 [20x55x45
13 | A312 0102 020 |£¢yRILFyb NUT 2 |M20(P=1.5)
14 | 0520 0140 040 |7tV PIN, SPLIT 2 |40x40
15 | 3570 2021 000 |/A—3 CRAWLER 2 - NO.7300616 BS
15 | 3570 2023 000 |/A—3 CRAWLER 2 A INO.7300617 - Dongil
16 | 3570 2015 000 |)v% LINK 2 D |NO.7301402 —
17 | 0550 0006 025 |A7 )9ty PIN spring 2
18 | K814 0108 040 |Fi'JLk BOLT 2 |M8 x 40(8T)
19 | F301 0108 000 |F¥yh NUT 2 |m8
20 | 7410 1004 000 [F19aty CAP 1 [PF1/2
21 | 3308 2112 000 [74'7°4A ADAPTER 1
22 | 3308 2114 000 {W'UM BAND 2 |19-28
23 | 5229 6163 000 957" CLAMP 1
24 | 3570 2025 000 [#—2 HOSE 1
25 | 3661 6137 000 [#™y+I)Lik ELBOW 1
26 | K110 0108 016 [F&"ILb BOLT 1 |M8x16(4T)
90 | 3570 2011 000 [ LINK 2 D | - NO.7301401
SC75 —13— 14/11/21




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

35670 210A

FLY v

27 Ry ROLLER

IDLER

RH BamES BB & B 5 Ex%| =t B oW A5 s &
f#a
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
1 | 3643 2101 000 |TYYVASSY  |ROLLER ASSY | 12
1-2 | 3643 2107 000 |TVY¥') SHAFT 12
1-3 | 0750 0062 040 |A'7Yo4" BEARING 24 16204
1-4 | 3611 2113 011 |A4ILY—)b OIL SEAL 24
1-5 | 0741 0004 700 |CYv%" RING 24 |H47
1-6 | 3611 2114 011 |TYYv%¥¥y7'B_|CAP B 24
1-7 | A300 0114 001 |Fvk NUT 12 [M14
1-8 | 0350 0161 430 |PW WASHER, PLAIN 24 |14x30X 3.0
1-9 | A360 0101 402 |SW WASHER, SPRIN 24 |M14
1-10| A340 0131 402 |790+yhk NUT 12 |M14
2 | 3570 2105 000 [7'F4vk BRACKET 2
3 | 3570 2111 000 [¥+7k SHAFT 2
4 | A340 0131 602 [748Fyk NUT 2 [Mm16
5 | 0350 0161 630 |PW WASHER, PLAIN 2 |16x30X3.0
6 | A360 0101 602 |SW WASHER 2 [m16
7 | 0797 0252 825 |7'yYa BUSH 4 [25x28x25
8 | A650 0100 600 [#")—2=y7°)k |NIPPLE GREAS| 2 |A-M6
11 | 3570 2201 000 [7yn"—0—FAssy ROLLER ASSY | 2
11-2| 3667 2205 000 |Y%7k SHAFT 2
11-3| 0750 0562 023 [A'7Yvy" BEARING 4 [6202DU
11-4| 0741 0003 500 [CYv¥" RING, SNAP 4 |H35
11-5| 0840 0015 357 |[#4LY—=)L SEAL OIL 4 |KEY-15x35x7
11-6] 3611 2203 000 |V TV u%vy7 |CAP 4
SC75 —14— 13/11/20




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 210A 7rVU»

27 Ry ROLLER

IDLER

Rl #MRES A Bl ® < |EH B R 5 % g &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
11-7] 0350 0151 226 |PW WASHER, PLAIN 4 [12x26x2.3
11-8] H301 0112 001 |SFvk NUT 2 [m12
11-9] A360 0101 202 [Sw WASHER 2 [m12
11-10| 3570 2206 000 |7/0Fyk NUT 2
11-11| A650 0100 600 |5")—A=97 NIPPLE GREAS| 2 |A-M6
21 | 3570 2301 000 |1%F ! Assy IDLER 2
21-1| 3611 2301 000 [19F'YYy IDLER 2
21-2| 3611 2302 000 [19F'YYyys SHAFT 2
21-3| 0750 0562 053 (A 7YY BEARING 4 |6205DU
21-4| 0741 0005 200 [CY)vy° RING, SNAP 4 |H52
21-5| 0840 1305 211 [#1)L—)L SEAL OIL 4 [UE30x52x 11
21-6| 3611 2303 000 (27" SLEEVE 4
21-7| 3611 2304 000 (1YY vhn - CAP 4
21-8| 0350 0161 630 [PW WASHER, PLAIN 4 [16x30% 3.0
21-9| A360 0101 602 [SW WASHER 4 [m16
21-101 3570 2306 000 |74AFyh NUT 2
21-11] A300 0116 001 |Fh NUT 2 [m16
21-12] A650 0100 600 |4"—A=y7' )l NIPPLE GREAS| 2 |A-M6
22 | 3627 2405 000 |19N Y744 FORK 2 ~N0.7300070
22 | 3570 2311 000 |19N)o74—4 FORK 2 C |N0.7300071~
23 | 3629 2405 000 |7A—71\)ik L BOLT 2
24 | A300 0120 001 [+vk NUT 2 [m20
25 | 3647 2412 000 [V vn'I147° PIPE 2
SC75 —15— 15/01/14




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 210A TYUr»

2 k7Y ROLLER

IDLER

R BaES EiELEE 0 E%%| & <F =3 W A5 #% 5 &
#
ic
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3643 2101 000 |7V)VASSY |ROLLER ASSY | 12
1-2 | 3643 2107 000 |7VYY) SHAFT 12
1-3 | 0750 0062 040 [A'7Yo4" BEARING 24 16204
1-4 | 3611 2113 011 |A4 Y= OIL SEAL 24
1-5 | 0741 0004 700 |CYv4" RING 24 |H47
1-6 | 3611 2114 011 |7VYv%+97'B _|CAP B 24
1-7 | A300 0114 001 [Fvk NUT 12 [M14
1-8 | 0350 0161 430 [PW WASHERPLAIN| 24 [14x30x3.0
1-9 | A360 0101 402 [SW WASHER,SPRIN| 24 [M14
1-10| A340 0131 402 |[740+vk NUT 12 |M14
2 | 3570 2105 000 [7°54yk BRACKET 2
3 | 3570 2111 000 [Y¥7h SHAFT 2
4 | A340 0131 602 [790Fvk NUT 2 [M16
5 | 0350 0161 630 [PW WASHERPLAIN| 2 [16x30x3.0
6 | A360 0101 602 |SW WASHER 2 [Mm16
7 | 0797 0252 825 |7"v¥Ya BUSH 4 [25%x28x25
8 | A650 0100 600 [9')—2=97°)k |INIPPLE GREAS| 2 |A-M6
11 | 3570 2201 000 |[7y/\"—A—FAssyROLLER ASSY | 2
11-2] 3667 2205 000 [/+7b SHAFT 2
11-3| 0750 0562 023 |A'7Ju4 BEARING 4 [6202DU
11-4| 0741 0003 500 [CJv%’ RING,SNAP 4 [H35
11-5| 0840 0015 357 [#4ILY—IL SEAL OIL 4 [KEY-15x35x7
11-6| 3611 2203 000 |V TU)u%+y7 |CAP 4
SC75 —14— 10/09/08




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 210A TYUr»

2 k7Y ROLLER

IDLER

RH| #aES ERER B FR B % <~ |H # A5 &5 &
2
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
11-7] 0350 0151 226 |PW WASHERPLAIN| 4 [12x26X23
11-8| H301 0112 001 |SFyb NUT 2 [M12
11-9] A360 0101 202 |SW WASHER 2 [M12
11-101 3570 2206 000 |790F vk NUT 2
11-11] A650 0100 600 |4")—A=y7Il NIPPLE GREAS| 2 |A-M6
21 | 3570 2301 000 |17k} )V Assy IDLER 2
21-1 3611 2301 000 [19k')Y)Y IDLER 2
21-2| 3570 2302 000 |/+7b SHAFT 2
21-3| 0750 0562 053 |A'7YUY BEARING 4 16205DU
21-4] 0741 0005 200 |CYY’ RING,SNAP 4 [H52
21-5] 0840 1305 211 |A#4I—=Ib SEAL OIL 4 [UE30x52X% 11
21-6] 3611 2303 000 |AY)—7 SLEEVE 4
21-7] 3611 2304 000 |17k )Yl — CAP 4
21-8| 0350 0161 630 [PW WASHERPLAIN| 4 [16Xx30x3.0
21-9| A360 0101 602 [SW WASHER 4 [M16
21-10 3570 2306 000 |7/0Fvk NUT 2
21-11] A300 0116 001 [Fvh NUT 2 |M16
21-12] A650 0100 600 |7)—A=97 L NIPPLE GREAS| 2 |A-M6
22 | 3627 2405 000 |17k Yo 74—4 FORK 2 ~NO0.7300070
22 | 3570 2311 000 |1k 74—4 FORK 2 C |NO.7300071 ~
23 | 3629 2405 000 |7E—7/\Y)i Vb BOLT 2
24 | A300 0120 001 |}k NUT 2 |M20
25 | 3647 2412 000 | %NV 4T’ PIPE 2
SC75 —15— 10/09/08




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 250A FKvulasso%Y POWER LINE

Rl MERES B R & R Bl % < |E B R 5 # E &=
2
i3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 3570 2505 001 |[7Uv3av7—A ARM 1
2 | 0797 0202 315 |7y BUSH 2 |20x23x15
3 | 0350 0162 034 |PW WASHERPLAIN| 1 |20x34Xx 3.2
4 | 0740 0002 000 |CYv%" RING 2 |S20
5 | 5313 2405 000 |7°-Y) PULLEY 1
6 | 0750 0563 044 |A'7Yvy BEARING 2 16304DDU
7 | 0741 0005 200 |CYvy RING,SNAP 1 |H52
8 | 3570 2515 000 |7°-) PULLEY 1 - NO.7300061
8 | 3570 2515 001 |7°—Y) PULLEY 1 C |NO.7300062 —
9 | 0571 0005 028 |%— KEY 1 |5x28
10 | A284 0600 820 |FA%Y" BOLT 1 |[M8x20
11 | 3570 2518 000 [7'L—b PLATE 1
12 | K700 0606 014 |Fil' Lk BOLT 1 M6 X 14(7T)
13 | K110 0108 016 |Fil Lk BOLT 5 |M8 X 16(4T)
14 | 0852 1500 048 |VA'JLb V-BELT 2 |SB48 W800
15 | 3610 0101 000 |AJLRARyN— STOPPER 3
16 | 0350 0140 818 |PW WASHERPLAIN| 3 [|8x18Xx 1.6
SC75 —16— 10/09/08




@@ *Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 300B Yvaylsi— STEERING LEVER (-No.7301401)

fg%E/ 8

Rai| MRES EIEREZ B%| #® <+ |E B A5 % " &
1
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
1 3570 3001 001 |4ik'—b SUPPORT 1
2 | K710 0108 020 |Fik'IVb BOLT 11 [M8 x20(7T)
3 | 3570 3015 000 {Lin'— LEVER 1
4 | 3570 3021 000 {Lin'— LEVER 1
5 | F301 0108 000 |FFyt+ NUT 16 (M8
6 | 3570 3023 000 [t PIN 1
7 | 3570 3024 100 |5"Y)y7’ GRIP 1
8 | K710 0110 020 [F#&'JLb BOLT 2 [M10x20(7T)
9 | 3570 3025 000 |')v) LINK 1
10 | 0796 0202 315 |DU7YY1 BUSHING 2 |20x23x15
11 | 0796 0161 815 |DU7'yYa BUSH 6 |16x18x%x15
12 | 0350 0162 034 |PW WASHER, PLAIN 1 [20x34x3.2
13 | 0740 0002 000 (CYvy RING 1 |S20
14 | 3570 3031 000 |)v) LINK 2
15 | 3570 3035 000 [t PIN 1
16 | K110 0108 016 [F#&'JLk BOLT 1 [M8x16(4T)
17 | 3570 3042 000 [V b BOLT 2
18 | 3408 5008 000 [')v 9k =) JOINT, BALL 6 [M8
19 | A301 0108 003 |Fvb NUT 10 |M8
20 | 3522 4341 000 |Yuhik' =) LINK BALL 4 |M8L
21 | A301 2108 003 |+t NUT 4 [M8L
22 | 3672 4625 000 |%4Ayk TIE ROD 2
23 | 3570 3041 000 |#'ILb BOLT 4 |M16 x50
24 | A300 0116 003 |+t NUT 8 [M16
25 | 3570 3038 000 &Ik BOLT 2
—17— 14/11/10




*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 300B Yy=zyls3— STEERING LEVER (-No.7301401)

@RENT-ALL

RH| MRES B a4 R B % <~ |E B A5 #% &5 &
1
%
NO. PART NO. PART NAME DESCRIPTION | R/P] FROM ~ UP TO SERIAL NO.| REMARKS
26 | 3633 4358 000 (A7) SPRING #178
27 | 3570 3045 000 |7°L—b PLATE
28 | 3570 3048 000 |Hn'— COVER
29 | K710 0108 012 |[F'JLb BOLT M8 X 12(7T)
30 | 5313 1066 000 [T7°b—7 RUBBER
31 | 3570 3051 000 [Akyin'— STOPPER Parts for CE Making

SC75

14/11/10




@ RENT-ALL

3570 310A 77vFL—

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
CLUTCH LEVER

R BaRES IR Bl & - |E W A5 # 5 &=
i
e
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3570 3101 001 [Lin'— LEVER 1
2 | 5229 0105 000 [4"1)y7’ GRIP 1
3 | 3611 1807 000 [3'7°L GROMMET 2 |[c-sp17x pax129)
4 | 3570 3105 000 £V PIN 1
5 | K110 0108 016 [Fi'JLh BOLT 1 [M8x16(4T)
6 | 3677 2515000 [7°L—F PLATE 1
7 | 0562 0108 022 [E5747EY PIN 2 [p8x22
8 | 0350 0140 818 |PW WASHERPLAIN] 2 [8Xx18x1.6
9 | 0523 0108 000 [2+y7'tY PIN SNAP 2 |8
10 | 3570 3115 000 | b BOLT 1
11 | 3552 3421 000 [#'JLb BOLT 1
12 | 3208 3410 000 [4—un'v4)L TURNBUCKLE | 1 [M8x50
13 | A301 0108 003 [k NUT 1 |m8
14 | A301 2108 003 [k NUT 1 [M8L
16 | 3308 3016 000 (274" SPRING 1 |#145
17 | 3544 3203 000 [E'=—)LW 47 PIPE 1
SC75 —19— 10/09/08




@ RENT-ALL

3570 320A Tl —FL/\—

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
BRAKE LEVER

R BaRES IR Bl & - |E W A5 # 5 &=
i
e

NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3570 3201 000 |Li\'— LEVER 1

2 | 3570 3206 000 [4'1)y7’ GRIP 1

3 | 3611 1807 000 |[H3'T' A GROMMET 2 [c-6

4 | 3570 3105 000 £V PIN 1

5 | K110 0108 016 [Fiv'JLb BOLT 1 [M8x16(4T)

6 | 3677 2515000 [7°L—F PLATE 1

7 | 0562 0108 022 [E5747EY PIN 2 [p8x22

8 | 0350 0140 818 [PW WASHERPLAIN] 6 [8Xx18x1.6

9 | 0520 0125 016 (7)Y PIN SPLIT 5 |25x16

10 | 3509 3216 000 (274" SPRING 1 |#81

11 | 3606 2015 000 |TYavnyayh BOLT 1

12 | 3646 4845 000 [Ay} BOLT 1

13 | 3208 3410 000 [4—vn'y4)l TURNBUCKLE | 1 [M8x50

14 | A301 0108 003 [k NUT 1 |M8

15 | A301 2108 003 [k NUT 1 |[M8L

16 | 3570 3213 000 [Ay} ROD 1

17 | 3570 3221 000 [AyM ROD 1

18 | 3407 3004 000 (274" SPRING 1

19 | 3544 3203 000 [E'=—)Ln 47 PIPE 1

SC75 —20— 10/09/08




*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 350A A7v7 STEP

@RENT-ALL

R BaRES EB SR FR Bl & -~ |E 5 &=
e
{3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3570 3501 000 |AFy7’ STEP 1
2 | 5116 1315000 |[EV PIN 1
3 | 5310 4132 000 [27")v%" SPRING 1
4 | 0742 0101 000 [EYLY E-RING 1
5 | 3563 5127 000 [4'1)y7" GRIP 1
6 | A050 0112 035 [ JLb BOLT 2 |M12x35(7T)
7 | 0350 0151 226 [PW WASHERPLAIN| 2 [12x26x2.3
8 | 3664 3013 000 |47 PIPE 2
9 | F301 0112 000 [F+vyk NUT 2 [m12
10 | 3661 1661 000 [Rky/Y RUBBER 2
—21— 10/09/08




*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 400A ~Nrybh( FIAFvyr %27 ) BUCKET( PLASTIC:Dumping )

@RENT-ALL

HBRES BB FR B s |E 1]
#
%
NO. PART NO. PART NAME DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.
1 3570 4101 000 |73 Utyb WAGON set 1
1-1 | 3570 4001 000 |73V WAGON 1
1-2 | 3670 5028 000 |v—% MARK 2
2 | A110 0510 040 | JLF BOLT 8 |M10x40
3 | 0350 0161 040 |PW WASHER 1 [10x40%3.0
4 | F301 0110 000 |FFvyk NUT 8 |M10
5 | 3570 4005 000 |7L—A FRAME 1
6 | 0797 0252 830 |7"y¥a BUSH 2 |25%X28X%X25
7 | A650 0100 600 |7 —A=y7 Il NIPPLE GREAS 1 |A-M6
8 | 3570 4041 000 [tV PIN 1
9 | K710 0110 020 [Fil'JLb BOLT 1 [M10x20(7T)
10 | 0350 0561 040 |PW WASHER 8 [10x40x3.0(SUS)




@RENT-ALL

3570 420A ~Nryb ( AF—n KT )

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
BUCKET (

STEEL *Dumping )

Ri| MWMRES BB E®H ® s+ |E W B &
2
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 3570 4201 000 73y WAGON 1
2 | 3570 4041 000 [t"Y PIN 1
3 | 0797 0252 830 |7'v¥a BUSH 2 [25x28 %25
4 | A650 0100 600 |7 —A=vy7)l NIPPLE GREAS| 1 [A-M6
5 | 03500161 040 |PW WASHERPLAIN] 1 |10x40x3.0
6 | K710 0110 020 |Fil' Vb BOLT 1 |M10x20(7T)
SC75 —23— 10/09/08




@RENT-ALL

3570 450A v b ([EEEFT)

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
BUCKET (

Slewing & Dumping )

R MRES AR B T B <t B # A e # & &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 13570 4501 100|73°VAssy WAGON 1
1-1 3570 4501 000|723V WAGON 1
1-2 13670 5028 000|v—% MARK 2
1-3 13670 5114 000|v—% MARK 2
1-4 13661 5037 000|74v—% MARK 1
2 |A110 0510 040|# b BOLT 8 |M10X40(SUS)
3 10350 0561 040|{PW WASHER 8 [10x40x3.0(SUS
4 |F301 0110 000|F b NUT 8 |M10
5 |3570 4505 000|7L—A FRAME 1
6 |3570 4521 000tV PIN 1
7 |K710 0110 020|F# b BOLT 1 |M10X20
8 |0350 0161 040|PW WASHER 1 [10x40x%x3.2
SC75 —24— 11/03/16




@RENT-ALL

*Call

AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 460A Z—L2F7—7 ([EEE 7))

Turn Table ( Slewing & Dumping )

T,_/-m .
.
~N0.7300453

13
PO
X
\\\
. .
14— o

v g

R MaES EBEn A B #Z  ~f 1= # RS ® &
#
e
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 |3570 4601 000|7L—A FRAME 1
2 | 0797 0252 8307 y¥a BUSH 2 |25x28x30
3 |A650 0100 600|4)—A=y7")l NIPPLE GREA 1 [A-M6
4 |A034 0112 080[:"JLF8T BOLT 8 |[M12x80
5 |3677 1141 000|5/\'— RUBBER 2
6 | 0562 0108 022|743ty PIN 4 |p8x22
7 [0523 0108 000|2+y7°t’Y PIN SNAP 4 |8
8 |3570 4621 000{7'L—} PLATE 1
9 |0350 0162 034|PW WASHER 1 |20x34x32 - NO.7300453
9 |0350 0161 430|PW WASHER 1 |14x30x3.2 | D |NO.7300454 -
10 | 0520 0140 040{7YE"y PIN SPLIT 1 |40x40 - NO.7300453
10 | A350 0114 001|UFyhk NUT 1 |M14 D [NO.7300454 -
11 | 3570 4623 000|7'L—} PLATE 1
12 | 3570 4625 000|7'L—} PLATE 1
13 | 3570 4628 000|7'L—} PLATE 1
14 | K110 0108 016|F#k I+ BOLT 7 |M8 x16(4T)
15 | 3570 4631 000|3° 114 RUBBER 1
16 | K710 0108 020|F#k I+ BOLT 6 |M8x20(7T)
18 | 3570 4632 000|1° 114 RUBBER 1
19 | 3570 4633 000|7°'L—F PLATE 1
20 | 3570 4635 000]7°L—F PLATE 1
21 | 3570 4636 000]|7°L—F PLATE 1
22 |0830 1102 350|0Yv%’ RING 1 |P-235
90 | 3661 1661 000 ARy — STOPPER 2 D [NO.7301003 -
SC75 —25— 14/05/09




@RENT-ALL

3570 500A ~—7

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

MARK

( USA-TIRAFv 7 - Z7 )
( USA:PLASTIC:Dumping

)

S01
RH| #MRERES ERE2E B = < |E S B &
1
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
S01 | 3570 500A 000 [v—4tyk MARK set 1
3 | 5321 5016 000 |¥—% MARK 1
4 | 3677 5042 001 |v—% MARK 1
5 | 3677 5043 001 |¥—% MARK 1
6 | 3570 5037 001 |¥—% MARK 1
7 | 3677 5046 001 |¥—% MARK 1
8 | 3677 5047 001 |¥—% MARK 1
9 | 35705012 000 |v—% MARK 1
10 | 3570 5013 000 |v—% MARK 1
11 | 3570 5014 000 |v—% MARK 1
12 | 3570 5015 000 |v—% MARK 1
13 | 3570 5016 000 |v—% MARK 1
14 | 3570 5017 000 |¥—% MARK 2
15 | 3570 5019 000 |¥—% MARK 1
16 | 3570 5021 001 |¥—% MARK 1
17 | 5229 5026 000 |¥—% MARK 4
18 | 3550 6519 000 |v—% MARK 1
19 | 3570 5039 000 |v—% MARK 1
20 | 3570 5025 000 [v—% MARK 1
21 | 5305 5321 000 [v—% MARK 1
22 | 3570 5026 000 |nUy%¥an MARK 2
23 | 3570 5028 002 [v—4 MARK 1
24 | 3531 5017 000 |nUyv¥an MARK 2
SC75 —26— 12/09/04




@RENT-ALL

3570 500A ~—7
MARK

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

( USA:-TIRF v - ZF )
( USA:-PLASTIC+*Dumping

)

S01
RH| #MEES ERER A FR fE%| = <+ |H B RS #® E =
2
i3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
25 | 3670 5028 000 |v—% MARK 3
26 | 3570 5032 000 |v—% MARK 1
27 | 3570 5034 000 |v—% MARK 1
28 | 3570 5035 000 |v—% MARK 1
29 | 3570 5036 001 |v—% MARK 1
30 | 3526 5534 001 |v—% MARK 1
31 | 3570 5038 000 [v—% MARK 1
SC75 —27— 10/09/08




S
@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 500D

!ﬁl

~—27  ( USA-RF—/L X7 )
MARK ( USA:STEEL-Dumping
I} et
{ |U -~ .ﬁ.DQ
g‘ A
i e Ty )
| AW // | |E’
r ﬂ; [ .‘ ]
/777// 1 |
9 734316295 26

)

view A
S01 /
Ru| W&RES EIERE E®%| %= < |E B A5 &5 &
1
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
S01 | 3570 500D 000 {v—4+yb MARK set 1
3 | 5321 5016 000 |v—7% MARK 1
4 | 3677 5042 001 |¥—% MARK 1
5 | 3677 5043 001 |v¥—% MARK 1
6 | 3570 5037 001 |v—% MARK 1
7 | 3677 5046 001 |v¥—% MARK 1
8 | 3677 5047 001 |v¥—) MARK 1
9 | 3570 5012 000 |v—% MARK 1
10 | 3570 5013 000 |v—% MARK 1
11 | 3570 5014 000 |v—% MARK 1
12 | 3570 5015 000 |v—% MARK 1
13 | 3570 5016 000 |v—% MARK 1
14 | 3570 5017 000 |¥—% MARK 2
15 | 3570 5019 000 |v—% MARK 1
16 | 3570 5021 001 |¥—% MARK 1
17 | 5229 5026 000 |¥—% MARK 4
18 | 3550 6519 000 |¥—% MARK 1
19 | 3570 5039 000 |v—% MARK 1
20 | 3570 5025 000 [v—7% MARK 1
21 | 5305 5321 000 [v—% MARK 1
22 | 3570 5026 000 [no¥+¥ay MARK 4
23 | 3570 5028 002 [v—% MARK 1
SC75 —28— 13/06/11




@@ *Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 500D ~—7 ( USA:AF—-Ho7 )
MARK ( USA-STEEL:+*Dumping )

! .
- / |lJ .ﬁ.DQ
5!' ﬂ ‘ .r’ 'I'\éc- I<:- coooco
A 6 i .E / 5 2
/d—.._+_,_ﬁ_ - " »L‘ 7 / .coo0000
| 7 -; I | |§3o cooooo0
£ f‘; i .f :: :
;o i / /
/ I f"r T, i P
9 73431629 Jay20
/o &7 21
22 view A Sy 13

.-/
S01+

Ru| W&RES EIERE E®%| %= < |E B A5 &5 &
1
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
25 | 3670 5028 000 |v—% MARK 3
26 | 3570 5032 000 |v—% MARK 1
28 | 3570 5035 000 |v—% MARK 1
29 | 3570 5036 001 [v—% MARK 1
31 | 3570 5038 000 [v—% MARK 1

SC75 —29— 13/06/11



@ RENT-ALL

3570

SOt

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
( USA-EEEZVT )
( USA:Slewing & Dumping )

500E

~—7
MARK

R HamES B & 4 FR Ex%| & <~ |E # RS w &
i
i

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
S01 | 3570 500E 000|v—4+tyt MARK set 1

3 |5321 5016 000|v—7% MARK 1

4 |3677 5042 001|¥—% MARK 1

5 3677 5043 001|v¥—% MARK 1

6 |3570 5037 001|¥—% MARK 1

7 13677 5046 001|v—Y% MARK 1

8 |3677 5047 001|v—=% MARK 1

9 3570 5012 000|v—% MARK 1

10 | 3570 5013 000|v—% MARK 1

11 | 3570 5014 000|v—% MARK 1

12 | 3570 5015 000|v—% MARK 1

13 | 3570 5016 000|v—7% MARK 1

14 13570 5017 000|v—% MARK 2

15 | 3570 5019 000|v—% MARK 1

16 [3570 5021 001|¥—% MARK 1

17 15229 5026 000|v—Y% MARK 4

18 | 3550 6519 000|v—% MARK 1

19 | 3570 5039 000|v—% MARK 1

20 | 3570 5025 000|v—% MARK 1

21 | 5305 5321 000{v—% MARK 1

22 |3570 5026 000|v—% MARK 2

23 3570 5028 002 |v—% MARK 1

24 [3531 5017 000|nvyv¥an MARK 2

SC75 —30— 12/09/04




@ RENT-ALL

3570

SOt

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

( USA -[Elizx 7 )
( USA:Slewing & Dumping )

500E ~—7
MARK

Rii| MaES BT E#%| # + | E E RS # w =
"
i

NO. | PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FRoM ~ UP TO SERIAL No. | REMARKS

25 | 3670 5028 000(v—% MARK 1

26 | 3570 5043 000(v—% MARK 1

27 | 3570 5044 000(¥—% MARK 1

28 [3570 5045 000|v—% MARK 1

29 | 3570 5036 001 [v—% MARK 1

31 | 3570 5038 000(¥—% MARK 1

33 [3570 5048 000|v—% MARK 1

34 3661 5037 000|74¥—% MARK 1

35 | 3677 5048 001 [v¥—% MARK 1

SC75 —31— 10/09/08




@ RENT-ALL

3570 520A ~—7

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

( ERN-Z7 )

MARK

( Domestic+*Dumping )

=,

I
9 7 3419186 5

L

S0t~
|
R WMRES B &% I H RS i &
#
4
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |From ~ up TO SERIAL NO.| REMARKS
S01 |3570 520A 000|v—4tyb MARK set 1
3 5321 5016 000|¥—% MARK 1
4 5116 5024 000|v—% MARK 1
5 |5229 5004 000|v—% MARK 1
6 |5116 5025 000|v—% MARK 1
7 15229 5017 000|v—7% MARK 1
8 |5229 5022 000|v—% MARK 1
9 |3611 5021 000|Fyhk ity MARK 1
10 3570 5013 000|v—7% MARK 1
11 13570 5014 000|v—7% MARK 1
12 13570 5015 000|v—7% MARK 1
13 3570 5016 000|v—7% MARK 1
14 13570 5017 000|v—7% MARK 2
15 ]3570 5019 000|v—7% MARK 1
16 3570 5221 000|v—7% MARK 1
17 15229 5026 000|v—7% MARK 4
18 5229 5007 000|v—7% MARK 1
19 | 5116 5027 000|v—% MARK 1
20 |3570 5237 000{v—% MARK 1
21 |5305 5321 000|{v—% MARK 1
22 |3570 5026 000|{v—% MARK 2
23 [3531 5017 000[{Uyv¥an MARK 2
24 |3670 5028 000{v—% MARK 3
25 [3570 5232 000|{v—% MARK 1
26 |3570 5034 000|{v—% MARK 1
27 |3570 5235 000|v—% MARK 1
SC75 —32— 12/09/04




@RENT-ALL

3570 510A 7V7er ( USA )

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

ACCESORIES ( USA )

5 —
iy T
0P N
N‘A
3
2
RH| #MEES ERER A FR fE%| = <+ |H B RS #® E =
2
i3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 3570 5101 100 |¥Za7)b MANUAL 1
2 | 3656 6502 000 [1n'y5 BAG 1
3 | A650 0100 600 |4 —A=y7 Il NIPPLE GREAS| 1 |A-M6
30 |Z79999 6009 000|A7'L— SPRAY 1 [CANYCOM Blue OPTION
30 [Z79999 6019 000|R7'L— SPRAY 1 |AUSA Orange —NO.7300037 OPTION
30 [Z79999 6024 000(27°L— SPRAY 1 |KR1 D |NO.7300038 — OPTION
30 [Z79999 6016 000(27°L— SPRAY 1 |FA-GA Red OPTION
30 |Z79999 6017 000|A7'L— SPRAY 1 [Black gray - NO.7300037 OPTION
30 [Z79999 6023 000|277 L— SPRAY 1 [KB4 D |NO.7300038 — NO.7300429 | OPTION
30 [Z79999 6017 000(R7'L— SPRAY 1 |Black gray D |NO.7300430 — OPTION
SC75 —33— 10/09/08




@ RENT-ALL

3570 530A 7VZey ( EHA )

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

ACCESORIES ( Domestic )

567° oR° SO1
Rl v
OPMANU
1
-
LI = —
30
Re| #M&ERES BB n A FR fE % Ei N H RS B &
a
i

NO.| PART NO. PART NAME | Q'ty | DESCRIPTION | R/P |FRom ~ UP T0 SERIAL No| REMARKS
1| 3570 5301 000]v=17) MANUAL 1

2 | 3656 6502 000|/n'y4" BAG 1

3 | A650 0100 600]4"Y—2=97'IL NIPPLE GREASE| 1 |A-M6

4 |3570 5301 000]v=a7)L MANUAL 1

5 |3640 7011 000|M)T4Y Y27y MARK 1

6 | 3640 7012 000 {F7A4¥-) MARK 1

7 [3640 7013 0005 YL15U4 MARK 1

8 | 3640 7014 000|7v7°37Y)ay MANUAL 1

9 | 3640 7015 000|&)740 BAG 1

30 79999 6009 004 27°L— SPRAY 1 |%v=ab7 - OPTION
30 [29999 6019 000 A7 L— SPRAY 1 |79%4L0y - N0.7300037 OPTION
30 [79999 6024 000 A7 L— SPRAY 1 |KR13'y D [NO.7300038 - OPTION
30 79999 6016 0042 7°L— SPRAY 1 [FA-GALyN OPTION
30 [79999 6017 009 A7 L— SPRAY 1 179999°L— - NO.7300037 OPTION
30 [79999 6023 000 A7 L— SPRAY 1 |KB43'Y D |N0.7300038 - NO.7300431|OPTION
30 29999 6017 004 A7°L— SPRAY 1 |7'9999°L— D |N0O.7300430 - OPTION
S01 | 3640 9901 000 | A7yh—tyk MARK set 1

SC75 —34— 10/09/08




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 600A AAn%>7 HYDRAULIC TANK ( EN/CE )

Rl #MERES EBER A F Bl & s |E M A5 & =
#
%

NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3570 6001 000 |44 Assy TANK 1 - N0.7301002 7yvazt
1 | 3570 6001 000 |[49Assy TANK 1 B |N0.7301003 — =

1-2 | 3677 6034 000 |¥+v7° CAP 1

1-3 | 3667 6016 000 |A{ LA LT =Y GAUGE 1 - NO.7301002 7yvazt

1-3 | 5117 6031 000 |7 =" (A1WLA)  |GAUGE 1 D |NO.7301003 - 'R

1-4 [ 0833 0001 200 | -7V ¥ WASHER 1 |sSw-12

1-5 | K712 0112 020 [Fi')LE BOLT 1 [M12x20(7T)

1-6 | 3570 6031 000 |772%° FLANGE 1

1-7 | 3663 6029 000 |#93v74I 45— FILTER 1

1-8 | 0830 0200 700 |OY)4" O RING 1 |G70

1-9 [ K110 0108 016 [Fit'JLk BOLT 4 |M8x16(4T)

9 | K110 0108 016 |Fik Lk BOLT 4 |M8 X 16(4T)
10 | 3677 6049 000 (177" FILTER 1

11 | 3677 6051 000 |H—2A HOSE 1

12 | 3677 6052 000 [7'54yk BRACKET 1

13 | 0050 1100 120 |h—AN YN HOSE BAND 1

14 | K710 0108 020 |[F# b BOLT 2 [M8x20(7T)
15 | F301 0108 000 |F}vk NUT 2 |M8

SC75 —35— 13/05/07




@RENT-ALL

3570 610A =7 Ko7 ( o7 )

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

HYDRAULIC SYSTEM ( Dumping )

Rel| BRES LR E% ® < |E oW A5 #® & &
e
{3

NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS

1 | 3570 6103 000 |7’ PUMP 1

2 | 3570 6105 000 |7'F4k BRACKET 1

3 | 3677 6303 000 |¥7k SHAFT 1

4 | 0750 0060 052 (A 7Yy BEARING 2 [600527

5 | 0741 0004 700 |CYvy RING 2 |H47

6 | 0840 1025 477 |A4ILY—I SEAL OIL 1 |UE25x47x7

7 | 0571 0005 020 |%— KEY 1 [5x20

8 | K110 0108 016 [Fi )Lk BOLT 17 |M8 x 16(4T)

10 | 3570 6115 000 |7 PULLEY 1

11 | 0350 0151 026 [PW WASHERPLAIN| 1 [10x26%2.3

12 | A360 0101 002 |SW WASHERSPRIN 4 [M10 ~NO0.7300389

12 | A360 0101 002 [SW WASHERSPRIN 1 [M10 D |NO.7300390~

13 | A110 0110 016 [#'ILF BOLT 1 |IMiox16

14 | 0851 1600 035 [VA'JL} V-BELT 1 |SGLA35

15 | 3570 6117 000 |TYav7—A TENSION ARM | 1

16 | 0750 0560 034 [A'7UY" BEARING 2 [6003DDU

17 | 0741 0003 500 [CYuY RING,SNAP 1 |H35

18 | 0740 0001 700 |CYvy RING,SNAP 1 [s17

19 | 0834 0035 070 [—IL¥+¥y7” CAP 1 [35x7

20 | 0796 0161 820 [DU7YYa BUSHING 2 |16x18x20

21 | 3514 6124 000 |27")) SPRING 1 |#80

22 | 3606 2015 000 |[Foavnymyh BOLT 1

23 | F301 0108 000 [F¥vk NUT 6 [m8

24 | 3570 6121 000 [ A BOSS 1

SC75 —36— 11/02/25




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 610A =7 K7 ( o7 )

HYDRAULIC SYSTEM ( Dumping )

RH| #MERES ERERBFR fEs| 2 -~ |E‘E B R 5 R & &
1
i

NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
25 | 3570 6123 000 |77 FAN 1 |1K123-74111
26 | A100 0106 050 | JLk BOLT 4 [M6 x50
27 | A360 0100 602 [SW WASHER 4 |M6
28 | 3570 6127 000 |aVkA-ILN LT VALVE 1 |KVS-31-1 ~NO0.7300389
28 | 3570 6128 000 |/ IV VALVE 1 D [NO.7300390~
29 | A544 0710 030 |F+vy7° A%Y2— BOLT 3 [M10x30 ~NO.7300389
29 | A544 0708 025 |F+vy7 A%Y)a— BOLT 3 |M8x25 D [NO.7300390~
30 | 3570 6131 000 |L/\'— LEVER 1
31 | 3570 6135 000 |L\— LEVER 1 ~NO0.7300389
31 | 3570 6135 001 |Lin— LEVER 1 D [NO.7300390~
32 | 0350 0141 022 |PW WASHERPLAIN 1 |10X22X1.6
33 | 0520 0125 020 |7YEY PIN,SPLIT 1 125%20
34 | 3610 3005 000 |7'A RUBBER 2
35 | 0691 0010 253 |4y7" GRIP 1
36 | K710 0108 025 |Fi )Lk BOLT 4 |M8x25(7T)
37 | 3673 3021 000 |ty PIN 1
38 | 3677 6301 000 |4 CYLINDER 1

38-1| 3677 6399 000 |—=)L&yb SEAL KIT 1 |BC-00110-090-00
39 | 3677 6115 000 |[t"Y PIN 1 |L=59 ~NO0.7300453
39 | 3570 6543 000 |ty PIN 1 |L=56 D [NO.7300454~

40 | 3677 6118 000 [t PIN 1 |L=99 ~NO0.7300069

40 | 3677 6346 000 [t PIN 1 |1=94 D [NO.7300070~N0.7300453

40 | 3570 6545 000 [t PIN 1 |L=91 D [NO.7300454~N0.7300742

40 | 3677 6346 000 [t PIN 1 |L=94 D [NO.7300743~

41 | 0350 0160 828 |PW WASHERPLAIN 2 |8Xx28X3.0

SC75 —37— 12/04/26




@RENT-ALL

3570 610A =7 K7 ( o7 )

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

HYDRAULIC SYSTEM ( Dumping )

RH| #HREES BB F E%| % < |H W A B B B =
#
e

NO.| PART NO. PART NAME | Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. | REMARKS
42 | A652 0100 600 |4 A=y7 Il NIPPLE GREAY 2 |C-Mé

43 | K710 0108 020 [F& Lk BOLT 4 [M8x20(7T)

44 | 3570 6141 000 |7'L—F PLATE 1

45 | K700 0106 012 [Fi'ILk BOLT 4 M6 x12(7T)

46 | 6120 4556 000 |tV PIN 1 ~NO.7300389

46 | 3677 6366 000 [PW WASHERPLAIN 1 D [NO.7300390~

47 | 0350 0130 510 [PW WASHERPLAIN 1 [5x10%1.0 ~N0.7300389

47 | 3677 6367 000 |[/LE ALY PIN 1 D [NO.7300390~

48 | 3667 6028 000 |#1IL9—7 COOLER OIL 1 |124100-1830

49 | 3570 6155 000 |7'L—F PLATE 1

51 | 3570 6161 000 |A{ )74V 3—Assy  |FILTER 1

51-1| 3570 6161 200 |A4IL74)L%9— FILTER 1
52 | 3570 6165 000 | Abyn'— STOPPER 1
53 | 3537 1321 000 |79k BRACKET 1
54 | 3537 1325 000 [{v1L—4% INSULATOR 1
55 | 0520 0120 012 [7YE"y PIN,SPLIT 1 [20x12 ~N0.7300389
55 | 3677 6368 000 |A+y7EY PIN 1 D |NO.7300390~
56 | 5305 2406 000 | T30 7 ) PULLEY 1
57 | 0350 0161 630 [PW WASHERPLAIN 1 |[16X30x3.0
58 | 0740 0001 600 |[C!)4" RING 1 |S16

SC75 —38— 12/04/26




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 620A =T7Y Ay ( X7 ) HYDRAULIC LINE ( Dumping )

Rl #HaRES BB A TR E% 2 -~ |E W A 5 B =
#a
{3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | rR/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3570 6201 000 |H—2A HOSE 1
2 | 3640 6009 000 |[/VUM CLAMP 2
3 | 3570 6203 000 7474 ADAPTER 1
4 | 3661 6122 000 [T)L ADAPTER 1
5 | 3661 6177 000 |h—2A HOSE 1
6 | 5116 6103 000 (7474 ADAPTER 1
7 | 3663 6266 000 (7474 ADAPTER 2
8 | 3570 6207 000 [H—2 HOSE 1
9 | 3570 6208 000 |H—2 HOSE 1
10 | 3655 5122 000 [ AP —F ADAPTER 1 ~N0.7300389
10 | 3663 6265 000 [ AP —} ADAPTER 1 D |[NO.7300390~
11 | 3570 6217 000 |h—A HOSE 1
12 | 3570 6218 000 |74'7°4 ADAPTER 2
13 | 3661 6137 000 4" V&I)LF ELBOW 1
14 | 3676 6124 000 [74°7°4 ADAPTER 1
15 | 3308 2114 000 |\ UM BAND 4 [19-28
16 | 5321 2067 000 |h—2 HOSE 1
17 | 5310 2064 000 [H—2% HOSE 1
18 | 3635 5023 000 |7 57— CLAMP 1
19 | 5108 4823 000 |7°5v— TUBE 1
21 | 3570 6219 000 |H—2 HOSE 1
22 | 3673 6111 000 |#" VXTI ADAPTER 1
23 | 3570 6221 000 |K—2A HOSE 1
24 | 3655 5128 000 |74 74 ADAPTER 1
25 | 3570 6225 000 (L7 VALVE 1
26 | 3408 5106 000 |7'7V— TUBE 1
SC75 —39— 12/10/30




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 650A =7V HRr7 ([EEEFT)
HYDRAULIC SYSTEM (

Slewing & Dumping )

RH BRES EBER A TR fE%%k| & <t =1 RS w =
#
i

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 [3570 6103 000|#"v7 PUMP 1

2 [3570 6105 000|7°5% vk BRACKET 1

3 | 3677 6303 000| 7k SHAFT 1

4 [0750 0060 052 [~ 71)u9° BEARING 2 1600527

5 [0741 0004 700|CY)V % RING 2 [H47

6 |0840 1025 477|A4LY—) SEAL OIL 1 [UE25x47x7

7 |0571 0005 020[%— KEY 1 [5x20

8 [K110 0108 016[F& L+ BOLT 17 |M8 x 16(4T)

10 | 3570 6115 000|7°—) PULLEY 1

11 (0350 0151 026 [PW WASHERPLAl 1 [10x26x23

12 [|A360 0101 002|SW WASHER,SPR| 1 [M10

13 [A110 0110 016[& b BOLT 1 |[M10x 16

14 | 0851 1600 035 |VA Lk V-BELT 1 |SGLA35

15 [3570 6117 000 |73y 7—A TENSION ARN 1

16 [ 0750 0560 034 (A" 74" BEARING 2 |6003DDU

17 (0741 0003 500(Cl)v%° RING,SNAP 1 |H35

18 | 0740 0001 700[CYv%" RING,SNAP 1 [s17

19 | 0834 0035 070 V=l ¥+y7” CAP 1 [35x7

20 | 0796 0161 820|DU7" YY1 BUSHING 2 [16x18x20

21 [3514 6124 000|274 SPRING 1 |#80

22 | 3606 2015 000 |7 vaynyayh BOLT 1

23 |F301 0108 000|F+vk NUT 8 |m8

24 | 3570 6121 000 |#& 2 BOSS 1

25 | 3570 6123 000|77 FAN 1 |1K123-74111
SC75 —40— 11/02/25




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 650A =7V AKRF ([EHEET)
HYDRAULIC SYSTEM ( Slewing & Dumping )

R HeES i RE=R B & =T " S i &
#
L
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
26 | A100 0106 050]# )Lk BOLT 4 |M6 x50
27 | A360 0100 602]SW WASHER 4 |M6
28 | 3570 6128 000|n L7 VALVE 1
29 | A544 0708 025|%+vy7 249" 1— BOLT 3 |M8x25
30 | 3570 6131 000|L/\— LEVER 1
31 | 3570 6135 001 |Ln— LEVER 1
32 10350 0141 022 |PW WASHER PLAIN 1 [10x22%1.6
33 | 0520 0125 020{7Yt"Y PIN,SPLIT 1 [2.5%20
34 | 3610 3005 000]3° A RUBBER 2
35 [ 0691 0010 253|5")y7° GRIP 1
36 |K710 0108 025|Fik bk BOLT 4 M8 x 25(7T)
37 | 3673 3021 000]tY PIN 1
38 | 3677 6301 000]¥)%" CYLINDER 1
38-1] 3677 6399 000 =)L ¥yh SEAL KIT 1 |BC-00110-090-00
39 | 3677 6115 000]t"Y PIN 1 |L=59 ~NO0.7300453
39 | 3570 6543 000]|t"Y PIN 1 |L=56 D |NO.7300454~
40 | 3677 6346 000|t™ PIN 1 |L=94 ~NO0.7300453
40 | 3570 6545 000t~ PIN 1 |L=91 D |NO.7300454~
41 10350 0160 828 |PW WASHER PLAIN 2 |8%x28x3.0
42 | A652 0100 600|5"JA=y7°)L NIPPLE GREASE| 1 |C-M6
43 | A650 0100 600|5"JA=y7°)L NIPPLE GREASE| 1 |A-M6
44 13570 6141 000|7°L—F PLATE 1
45 | K700 0106 012|F# )Lk BOLT 4 M6 x12(7T)
46 | 3677 6366 000|PW WASHER,PLAIN 1
47 | 3677 6367 000|4LE" ALY PIN 1
SC75 —41— 11/10/06




S
@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 650A =7V AKRF ([EHEET)
HYDRAULIC SYSTEM ( Slewing & Dumping )

o
43 /40%

<

e
R HeES i RE=R Es| &t = # R B % i &
#
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
48 ] 3667 6028 000|A44ILY)—7 COOLER OIL 1 ]124100-1830
49 ]3570 6155 000|7°L—b PLATE 1
51 13570 6161 000|A# 474 3—Assy FILTER 1
51-1| 3570 6161 200|474V 53— FILTER 1
52 | 3570 6165 000 R bkyn'— STOPPER 1
53 | 3537 1321 000|7"F4vhk BRACKET 1
54 |3537 1325 000|{4vval—% INSULATOR 1
55 | 3677 6368 000|A+y7°t"Y PIN 1
56 | 5305 2406 000|TVv3av7 - PULLEY 1
57 10350 0161 630|PW WASHER PLAIN 1 ]16x30x3.0
58 | 0740 0001 600|CYv4" RING 1 ]S16
59 | 3570 6551 000 |t h4Y)y SLEWING DRIVE| 1
60 | A034 0112 055|HK JLFST BOLT 10 |[M12 X 55
61 | 3570 6561 000\ L7 VALVE 1
62 | K814 0108 060|Fik Lk BOLT 2 |M8 x60(8T)
SC75 —42— 11/10/06




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 660A =ZTYNAHy ([EHEXT)

HYDRAULIC LINE (

Slewing & Dumping )

RH| HMEES e B & ~ |E &R e 5 &
B

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 13570 6201 000 |#H—2 HOSE 1

2 |3640 6009 000{n'VM CLAMP 2

3 |3570 6203 000|774 7% ADAPTER 1

4 13661 6122 000|T)LiK ADAPTER 1

5 [3661 6178 000 [ik—2 HOSE 3

6 [5116 6103 000|74°7°% ADAPTER 2

7 |3663 6266 000|74°7°% ADAPTER 2

8 |3570 6207 000 |%—2 HOSE 2

9 [3661 6168 000|ik—2 HOSE 2

10 | 3663 6265 000 |AFL—F ADAPTER 1

11 | 3570 6217 000 [ik—2 HOSE 1

12 | 3570 6218 000|74°7°4 ADAPTER 2

13 | 3661 6137 000 [# V&Il ELBOW 1

14 | 3676 6124 000|74°'7°4 ADAPTER 1

15 | 3308 2114 000 |\ 'Ub BAND 4 |19-28

16 | 5321 2067 000 [H—2 HOSE 1

17 | 5310 2064 000 [f—2A HOSE 1

18 | 3635 5023 000|7°5v— CLAMP 2

19 | 5108 4823 000|7°5v— TUBE 2

21 [ 3570 6219 000 [H—2 HOSE 1

22 |3673 6111 000 (%" Y+TILiF ADAPTER 1

23 | 3570 6221 000 |#H—2A HOSE 1

24 |3655 5128 000|74°7°4 ADAPTER 1

25 | 3570 6225 000\ V7 VALVE 1

SC75 —43— 12/10/30




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 660A

aFTIoAF1 (RS T)
HYDRAULIC LINE ( Slewing & Dumping )

37 04

39

RH BaES e Es| &t =1 B R B s &
2]
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
26 | 3408 5106 000|7°5v— TUBE 4
27 | 5321 2073 000|74'7°% ADAPTER 2
28 | 3570 6631 000|74%°7°% ADAPTER 1
29 |3570 6632 000|74%°7°% ADAPTER 2
30 | 3570 6633 000 |H—2 HOSE 1
31 | 3677 6343 000| 31Uk JOINT 2
32 | 3570 6635 000|7°L—F PLATE 2
33 |K110 0108 016|F# Lk BOLT 5 [M8x 16(4T)
34 | 3570 6638 000|7°L—F PLATE 1
35 | 3611 7302 000|T)Lk ADAPTER 2
36 | 5116 4196 000]|74°7°% ADAPTER 1
37 | 5116 4197 000]|74%°7°% ADAPETER 1
38 | 3570 6641 000|H—2 HOSE 1
39 | 3570 6642 000|7° 54y BRACKET 1
40 | 3570 6645 000]Y4yk ADAPTER 1
41 | A650 3100 300]|5"YA=97 I NIPPLEGREASE| 1 |A-PT1/8
42 | K710 0108 020|F& JLb BOLT 1 |M8x20(7T)
43 | 3570 6647 000|4vY1L—4 INSULATOR | 2
44 13513 3131 0007 FAT4vIN UM BAND 1
45 | 3637 0254 0007 FAT4vIN UM BAND 1
SC75 —44— 11/10/06




@RENT-ALL

3570 540A ~—7

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

MARK

( CE:7I9RAF w7 - H2T7 )
( CE-PLASTIC+-Dumping )

g)m) _ﬂ"‘_-‘%

Rl HEES EBERBFR B % -~ |E WA 5 s &=
2
{3
NO.| PART NO. PART NAME | Q'ty | DESCRIPTION [R/P| FROM ~ UP TO SERIAL NO. | REMARKS
S01 | 3570 540A 000 |v—4tyb MARK set 1 CE Dumping
3 | 5321 5016 000 [v—4 MARK 1
4 | 3667 5062 000 [v—% MARK 1
5 | 3667 5063 000 |[v—4 MARK 1
6 | 3667 5064 000 |[v—4 MARK 1
7 | 3667 5066 000 |v—% MARK 1
8 | 3667 5068 000 |[v—4 MARK 1
9 | 3649 6027 000 (=4 47vhEk VK7 |MARK 1
10 | 3570 5013 000 |v—% MARK 1
11 | 3570 5014 000 |v—% MARK 1
12 | 3570 5015 000 |v—% MARK 1
13 | 3570 5016 000 |v—% MARK 1
14 | 3570 5017 000 |v—% MARK 2
15 | 3570 5019 000 |v—% MARK 1
16 | 3570 5421 000 |v—% MARK 1
17 | 5229 5026 000 |v—% MARK 4
18 | 3550 6519 000 |v—% MARK 1
19 | 3654 6028 000 |4¥—77 MARK 1
20 | 3570 5425 000 [¥—% MARK 1
21 | 5305 5321 000 [¥—% MARK 1
22 | 3649 1099 000 |Y7L44— MARK 2 ~NO0.7300493
22 | 3654 6003 000 |/ ry—h MARK 2 D |NO.7300494~
25 | 3670 5028 000 [¥—% MARK 3
26 | 3570 5032 000 [¥—% MARK 1
27 | 3570 5034 000 [¥—% MARK 1
28 | 3570 5435 000 [¥—% MARK 1
29 | 3667 5061 000 [¥—% MARK 1
31 | 3570 5438 000 [v—% MARK 1
SC75 —45— 12/09/04




@RENT-ALL

3570 510B 7Y7ey ( CE )

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

ACCESORIES ( CE )

5 —
iy T
0P N
N‘A
3
2
RH| #aRES ERERBFR fE%| & s |H B A5 ® & &
2
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
1 3570 5105 000 |¥Za7 )L MANUAL 1 CE
2 | 3656 6502 000 [Ny BAG 1
3 | A650 0100 600 |4 —A=y7°ll NIPPLE GREAS| 1 |A-M6
30 | 79999 6009 000|A7°L— SPRAY 1 |[CANYCOM Blue OPTION
30 |Z79999 6024 000|A7'L— SPRAY 1 |KR1 OPTION
30 [Z79999 6016 000|A7°L— SPRAY 1 |FA-GA Red OPTION
30 [Z79999 6017 000|27°L— SPRAY 1 |[Black gray OPTION
SC75 —46— 11/02/28




@RENT-ALL

3570 050B #»Z7(USA NO.7300558~ )

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
FUEL TANK ( EPAEVAP certified)

/{_\“\ ‘| 4 1 5
/// 8/ J] /’ f’/
- — & / | \} /\ I;.
r— \ /
\\\\\ I//\ /@/ _::9 2.0 \.\ ‘ /@
Ny N A
to Air Cleaner // '\ L~
2. ,// AN —
[ S @ B
R
/ f 8 9 I N
8 fl B .»f’] .'~, Q‘\%:/ﬁ
7 16- \
17 21 .
20
13—
to Engine
8—=s
o
Rl HaRE\ES EIETEEZE fEx%| &% < |E A5 5 &
1
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
1 3570 0516 000 |4v% TANK 1
2 | K110 0108 016 |Fi Lk BOLT 6 |M8x16
3 | 3570 0531 000 |%+vvy7 CAP 1
4 | 3570 0535 000 |74)L3 FILTER 1
5 | 0833 0001 200 |-ILIY¥ WASHER 1 |M12
6 | K712 0112 020 |Fik' Vb BOLT 1 |M12%20
7 | 3570 0538 000 J#H—R HOSE 2 |L=630 IV Uit B &
8 | 0050 1100 120 |K-ANUN CLAMP HOSE 8 |12
9 | 5229 0215 000 [toY SENSOR 1
10 | A242 0105 010 |FA"a%Y" SCREW 5 |M5%10
11 | K700 0106 016 |Fi Lk BOLT 1 [M6x16(7T)
12 | F300 0106 000 |Fvb NUT 1 |M6
13 | 3570 0539 000 |H—2A HOSE 1 ]L=300 IV Uit B &
14 | 3570 0541 000 |¥4¥=A4% CANISTER 1
15 | 3570 0545 000 |7°L—b PLATE 1
16 | 0050 2114 083 |9507° CLAMP 1
17 | 3570 0548 000 |34 Uk JOINT 1 |263-38021-A3
19 | 3570 0542 000 |K—2A HOSE 1 ]L=200 IV Uit B &
20 | 3570 0543 000 |F—2A HOSE 1 ]L=200 IV Uit B &
21 | 0050 1100 080 |H—An UM CLAMP HOSE 2 |8
30 | ZR0642009500 [71—I)74)V3—|FUEL STRAINEf 1 ]064-20095-00 IV U B &
SC75 —47— 15/11/09




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 500F

~—7
MARK

( CE*AF—)LF7 )

SC75RCB2CE

( CE-STEEL +*Dumping )

S01
Ru| W&RES e E%| %= < |E B A5 K &5 &
1
%

NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
S01 | 3570 500F 000 [v—4+yb MARK set 1 SC75RCB2CE
3 | 53215016 000 |v—% MARK 1

4 | 3667 5062 000 |v—% MARK 1

5 | 3667 5063 000 |v—% MARK 1

6 | 3667 5064 000 |v—% MARK 1

7 | 3667 5066 000 |v—% MARK 1

8 | 3667 5068 000 |v—% MARK 1

9 | 3649 6027 000 |=417vhE vk’ [MARK 1

10 | 3570 5013 000 |v—% MARK 1

11 | 3570 5014 000 |v—% MARK 1

12 | 3570 5015 000 |v—% MARK 1

13 | 3570 5016 000 |v—% MARK 1

14 | 3570 5017 000 |¥—% MARK 2

15 | 3570 5019 000 |¥—% MARK 1

16 | 3570 5421 000 |¥—% MARK 1

17 | 5229 5026 000 |¥—% MARK 4

18 | 3550 6519 000 |¥—% MARK 1

19 | 3654 6028 000 |4/¥—v7 MARK 1

20 | 3570 5425 000 [v—7% MARK 1

21 | 5305 5321 000 [v—7% MARK 1

22 | 3654 6003 000 [nvyvy—t MARK 2

25 | 3670 5028 000 [v—% MARK 1

26 | 3570 5032 000 [v—% MARK 1

28 | 3570 5435 000 [v—% MARK 1

29 | 3667 5061 000 [v—% MARK 1

31 | 3570 5438 000 [v—% MARK 1

SC75 —48— 13/02/22




@ RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

3570 600B AA1%7(USA NO.7300558~ )
HYDRAULIC TANK( EPAEVAP certified)
N
N
N
N1
//
4 N\
-2\
N
/\ 10
-3 /\, _
% I,-'_41—'5 -
| &y |
. T~
/ \\\
~ 13
- (> 11
‘\E\EEQ‘:\{/
——
——
R #HaRES EIEREZE Es%| & <t B B R 5 % 5 #=
1
{3
NO.| PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3570 6001 000 |44 Assy TANK 1 - N0.7301002 7'yyam
1 | 3570 6001 000 |4 4Assy TANK 1 B |N0.7301003 - 2=
1-2 | 3677 6034 000 [$+y7’ CAP 1
1-3 | 3667 6016 000 |A{ILA N =Y GAUGE 1 - N0.7301002 7'yyam
1-3 | 5117 6031 000 |7 =" (F4MLA' L) [GAUGE 1 D [NO.7301003 - v
1-4 | 0833 0001 200 | -IL7Yo% WASHER 1 [sw-12
1-5 | K712 0112 020 |F#'JLb BOLT 1 |M12 x20(7T)
1-6 | 3570 6031 000 |75 FLANGE 1
1-7 | 3663 6029 000 [#553074) 45— FILTER 1
1-8 | 0830 0200 700 |0Yv%" O RING 1 |a70
1-9 | K110 0108 016 |F#'ILb BOLT 4 |M8x16(4T)
9 | K110 0108 016 |F#'ILb BOLT 4 |M8x16(47)
10 | 3677 6049 000 |T7771)—4 FILTER 1
11 | 3677 6051 000 |H—2 HOSE 1
13 | 0050 1100 120 |F—ANUN HOSE BAND 1
SC75 —49— 13/05/08




@RENT-ALL

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
3570 460B Z—r7—7) ([E#sxT)
Turn Table ( Slewing & Dumping CE )

CE

RH| HMEES A B#| ® ~ |EH R E % =
#
i

NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FrRoM ~ UP TO SERIAL NO. | REMARKS
1 |3570 4601 000|7L—A FRAME 1

2 | 0797 0252 8307 y¥a BUSH 2 |[25%28%30

3 | A650 0100 600]|%YJ—Z2=97IL NIPPLE GREA 1 |A-M6

4 |A034 0112 080|&" ILF8T BOLT 8

5 |3677 1141 000|5\'— RUBBER 2

6 |0562 0108 022|t574%7E"Y PIN 4 |8x22

7 0523 0108 000|ZAFy7°EY PIN SNAP 4 18

8 |5234 4839 000{7'L—} PLATE 1

9 |K700 0106 014|Fi"JLb BOLT 1 |[M6x14(7T)

10 | A350 0106 002Uty NUT 1

11 | 3570 4623 000|7°L—F PLATE 1

12 | 3570 4625 000|7°L—F PLATE 1

13 | 3570 4629 000|7°L—F PLATE 1

14 | K110 0108 016|F#k I+ BOLT 7 [m8*16

15 | 3570 4631 000|3° 114 RUBBER 1

16 | K710 0108 020|Fi" Lk BOLT 6 |[M8x20(7T)

17 | 5234 4834 000 Abyn'— PLATE 1

18 | 3570 4632 000|3°L1% RUBBER 1

19 | 3570 4633 000|7°'L—F PLATE 1

20 | 3570 4635 000]7°L—F PLATE 1

21 | 3570 4636 000]|7°L—F PLATE 1

22 10830 1102 350|0Yv%’ O-RING 1

23 | 3570 4637 000 |# L+ BOLT 1

24 | 3537 1325 000]4YaL—4% INSULATOR | 2

SC75 —50— 14/05/14




@RENT-ALL

3570

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*
300B Ywaylsi—

STEERING LEVER (No.7301402- )

Ril| ®HRES B E%| % < |EH B A5 % &5 &
1
i

NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
1 3570 3001 001 |#ik'—b SUPPORT 1

2 | K710 0108 020 |Fi' b BOLT 11 |M8*20(7T)

3 | 35703015 001 |Lin'— LEVER 1 D [NO.7301402 -

4 | 3570 3021 000 |Li'— LEVER 1 D [NO.7301402 -

5 | F301 0108 000 |FFyb NUT 16 |M8

6 | 3570 3023 000 |tV PIN 1

7 | 3570 3024 100 |4")y7 GRIP 1

8 | K710 0110 020 |F' )bk BOLT 2

9 | 3570 3025 000 |'),% LINK 1

10 | 0796 0202 315 |DU7'YY1 BUSHING 2

11 | 0796 0161 815 |[DU7"y¥a BUSH 6 |[16%18%15

12 | 0350 0162 034 [PW WASHER 1 [20%34%3.2

13 | 0740 0002 000 |CYUY" RING 1 |S20

14 | 3570 3031 000 |'),% LINK 2

15 | 3570 3035 000 |tV PIN 1

16 | K110 0108 016 |Fi'JLb BOLT 1 |M8%16

17 | 3570 3059 000 |#'JLk BOLT 2 |M8 D [NO.7301402 -

18 | 3408 5008 000 vy =)l JOINT BALL 6 |M8

19 | A301 0108 003 [Fvt+ NUT 10 [M8

20 | 3522 4341 000 [)o9k =) JOINT BALL 4 [M8L

21 | A301 2108 003 |Fvb NUT 4 |M8L

22 | 3672 4625 000 |[440y}h TIEROD 2

23 | 35703085 000 |7'F4yk BRACKET 2 D |NO.7301402 -

24 | 0741 0002 800 |CYvy RING 4 |H28 D |NO.7301402 -

25 | 3570 3038 000 [ )Lk BOLT 2

SC75 —51— 14/11/10




@RENT-ALL

3570 300B Yyayl/si—

*Call AAA Rent-All at 225-291-1356 for assistance ordering parts*

STEERING LEVER (No.7301402- )

\\d—f—‘_’?
\‘\@ﬁ 6
22 S
2y %
4— 'z@@_ —
5 2
“1120-
3_\__\_\__\_“ ]
e
T 5 5 e -
- I 14Q@\?§%§
7 ™~ 11 //?, &7
. 19 - o/ U
<ﬁ 5 N x/;31~/91
/ - PN
/& P} =3 .
/) S-241g g 34 Al
o | N | o 58 bAT 4 10—0 gl
. 26 Sy oIz o
25| 5 NEEN 13
19 |1\ | U~23 1|7i\32 A\,
\_\ 19\?: @\H /5 ‘H‘H«26 ﬁ\\v/
18N\ 7 o732 Voo 20
\E_By/‘:?‘x5/ \24 _.r'rl —_h_23 21
é&ahﬁ g\ b ——32
195 —24
é\\191 —a > ~25
28—~ 18 } %5
180 <_
NN
N 19 >
29»-%,% LA A 5
o 18—
Rl aES A Bl & s |E R B # & &
f#
4
NO. PART NO. PART NAME | Q'ty | DESCRIPTION [R/P| FROM ~ UP TO SERIAL NO.| REMARKS
26 | 3570 3058 000 |A7"v%" SPRING 2 D |NO.7301402 -
27 | 3570 3081 000 |7°L—+ PLATE 1 D |NO.7301402 -
28 | 3570 3048 000 |hn'— COVER 1
29 | K710 0108 012 |F#&"Jbb BOLT 4
30 | 5313 1066 000 |I7°h/—5— INSULATOR 2
31 | 3570 3051 000 |7°3% vk BRACKET 1 Parts for CE Making
32 | 0350 0160 828 |PW WASHER 4 |8*28%3.0 D |NO.7301402 -
33 | 0350 0141 022 |PW WASHER 4 |10%22%16 D |NO.7301402 -
34 | 0523 0110 000 [R+97°E’Y PIN SNAP 2 D |NO.7301402 -
SC75 —52— 14/11/10




K= I=¥I507
(BALTF) (12v—18. 4W)

Ea—ZiRyDR mﬁmw&u: o
v | SN g W 7 -
SIESS R # Foro a

VS QY ul 5 "y #—Br
2 Jw H-L #-0

TEY ®-P  EE-Le

-V KE—Sb

WRFAVSUICAVSHE, IHTEES (A0, SERT,

RE

0 ssvI.
32
HEIVT % - o

AbYIILIA K
2185757
A8=5759
H-VAAF # o o
Fo—I2MI

All at 225-291-1356 for assistance ordering parts*

*Call AAA Rent-
3570 0701 000 %4174 7L DIAGRAM

2A5-5E-4
(12v—0. 8KW)

20BY

b=

J1—TIA-H
(12V16~55mA)

Br
58

BW

Q_85G
0 _85R

IR

15 0 35¢0j 40a 0c 38a0d 3 4 36 0e 2a 6 4 Of

EB 20BY

mdw HEB 20BY.

l—l

1. 258

3] |lo] 8] |lo) L8] |l 15

Fiub— w—UL— 25-5UL— A5-5UL— J1-TivevY




70 0711 000 A4¥H5L EERACHN (DIAGRAMI SIERiHe- 20 1 DithFing) asNBizsa#08dering parts*

Ea—-ZiRvHR
“ [F N | B
EEEL)S—219F (B) E#EL/—249F () v § kli t?‘ ﬁ 2 ﬁ
ZL =21 ZL =21 G [N = =10, S hSW HS
HKEE COM NO HREE COM NO i S 3 N1 I 7 EEEHIBSW D—xVI5v7
B#es OO0 Y Eomm®) i (%) (B) EHIE HHIE (12v—55W)
3EiRtE JEiRtE N HAA-F BAA-F
hl o} 0 [/UO\]
OOJ’O OO%.() 30A 5A 5A 10A 5A (ﬁ)
z 2 Es z R K=y
o o r r (12v 1. 5ALT)
O
o N B @ @ @ @ D _ _ 2 60l43\57) BSoA4 Y, 5@
\ 56 42 057 42a 340)593 34b58a 59 34a 58 34 Ok 3020h 37 5ha ‘ ‘
o o] g [l =)
! 38 %3 AL 3 & il GE 5l 8 % & 388 I E g !
8 8 2 8 3 @ ol @ o ® I I 2 g
7 g g i 33 S o 8 ‘ ‘
ol (=] |
b——! B B P
| | |
| 43 57 41 56 I |
‘ EE EIE ‘ ‘
o
| | |
| | |
o SMEAMVF
SESS 31  — e ‘
HEFVT g oo oSV Q 5VL’3—\_2‘<} ® © 3, Et+y | O—O
\ = = ] = |
[ I I
o G w\|,, (B ‘ ‘
EERE R VF :O o B ot
6! | |
! |
__ . AbYTYLIA K
EESEOE2:35E ‘
o7 B acci ¢ |
4 |
L OO 1 _25RW AS=HF55
wn OO0
I
! |
O 20 B —
R—VAIVF \‘ o o5 B 28=D735
! |
|
FL—%24vF LR 350 B5RL Fr—J)
i .09 LR 36 [FO-8SRY
A |
2HAVT (RAL)S-H) | I
KEE
2Ry NOO—H 36a-0-85RY
BALI-AD. 0—0 CW\; a l\ 4 Lossa !
* I
=0T @BAL-B] Lo w | g lo ssmy
e com o ‘ ‘
:2hva L¥al—4
BALI-AD 0——0 ! | I
I
BW} 6 25-5E-4
lg (12v—0. 8KW)
Ja-TILA—A Q = | ! 20BY |
(12V16~55mA) = | Oﬂ |
o
) : | | |
| o 3 o d o o o | |
dq @ q g d g et i
| 949 d 9949 3 4 o |9 4 d 9 o d 9 ! !
999 d qd 9o Qg - 14 q 4 o0 9 o o g g o o o
of
_ _ Os 5934e43 Om 5834d41 # 15 035¢0j 40a0c 38a0d 3 4 36 Oe 2a 6 4 Of i 7J 77777777777777777777777 ‘
Og, (33
8 208Y
@ Q HEB 20BY
&
O O O O O |
5 ¥ 5 +
o o~ o o- o

EEIL— (%) EERIL-(F) FikIL— w=Ub— A8=8L— 25=8)L— 71-TitevY



3570 0711 001 3475 LCEIEEAN RERIAGRAMS5 Slewing 58 Bumpingh O 3300404 parts*

R TS
rEl|l|l2]3 o |EE0 T ow| % a k3
%= |ofo
oty Bl o | & | o2 ] .
e il s CLONE AL EEELEL] 7-tv7357
£ oo S L L O %) ) (12v-55W
A"y £ 211 HHE Boahs
A BELS-AA YT Tl * FALI-K A 2-8  a-w B WB
=) (#) ik 7 e O||@ O [ Sl S
P 30A| 5A | 5A|10A|5A V V 1) . E-L #-0 .
i i a T %—P EE-Lg
2 {12V 1. SANT #-V  kB-Sb
FRRAVSRRCAVSHE. HRNa+ 4 XR0O.5277.
o
Wl Bl R 2 2 | ’;7
I — ~— — 5043057 504 (56
| 56 42 57 | 34e 59 34b 581 | 59 3da | | 58 34 | 0t 30600 37 Esjm /\;
VN N 2| &= 2 ° o © 2l = 2= >|o >| o il Bl S =5 o«
B HEEH = - = (2 = B 3
e | =I5 i IS 28 2l
NS | al% 2% 2ls S
== < S ol o <l < S S| w
° ° L || Rl B8l W Rl B8l W 2
I |
[ so| ] aw]
>| O] =| =
BE 3|z
)
HEZA Y F

HES v 7

0
31 ,—| i g
}32 0.85YL 0.85YL Eq ® © £ty | OT0

BrB

)
=
—
5

0t

o 1.25RL. El

O
@ERBBIRAMZ A F 0
e/O

AbygTIvIAF

[EEPETTE. 2 )28
e 8] c - g
9 R2 s
() 0] Acc Dgwarins BT
wn |OIOI0) c éEL
LR
_ >40 2R=5759
f=v24yF \|o o B
Trv—%24(y7F o LR KSS‘: 0.85RL Fer-Yaqw
[ [ofo] o|LK Zzs 0.85RY
A | |
THR2A( 7 (BAVS-HA)
IK BE —
o e 1w TW 0.85RY | —!
BV -A) | OO NS \l5s Tease
coM
1.258¢ 'e) 'e)
5
) > H

EHA( 97 (RALVI-E) o ‘ 360l Q-BERY
K B /] 55, [0856
s - L V¥aL-%

Bavs-A) | OTO

ZBJ{_{S Ay =5 E-y
La (12V=-0.8KW)
. . 0 2RB
7 Inr=4 A ! 20BY
(12V16~55mA)
0
o
> = - >
o = o = o o
@ < o > o o o = o o | = | o = o & o
J d & o EEEE 3 & o A o d o EEEE FRER
05 5934043 On 5834441 | 15 035004 402 0¢ 382 09 3 4 36 0e 206 4 01 i
[ONO)
EB 20BY EB 20BY
@ T)_HEB 20BY
&
o] ] o O O -
N N - N N N - +
o n o n n o n o n o i Ny ry—

A&y L — (%) A&y Ly — (F5) =YL — F= )= AGg—4 )L — A4 =41 — FTa—Iwt s



	A01
	E01
	P01
	P02
	P03
	P04
	P05
	P06
	P07
	P08
	P09
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	P17
	P18
	P19
	P20
	P21
	P22
	P23
	P24
	P25
	P26
	P27
	P28
	P29
	P30
	P31
	P32
	P33
	P34
	P35
	P36
	P37
	P38
	P39
	P40
	P41
	P42
	P43
	P44
	35700701000
	35700711000



